
 KIT CATALOGUE

technology



technology
ES FUEL SYSTEM ES­101­00­00 FUEL TANK page 1ES­101­01­00 FUEL TANK UPPER PLATE page 2ES­101­01­01 FUEL TANKPLATE UPPER  (2) page 3ES­102­00­00 ENGINE BAY FUEL HOSE page 4FS FRONT SUSPENSIONFS­101­00­00 STEERING ROD & GRAVEL TARMAC page 5FS­102­00­00 FRONT WHISHBONE GRAVELTARMAC &    page 6FS­103­00­00 FRONT GRAVEL BRAKE page 7FS­103­01­00 FRONT GRAVEL UPRIGHT page 8FS­103­02­00 FRONT GRAVEL & CLEVIS BRACKET page 9FS­104­00­00 FRONT TARMAC BRAKE page 10FS­104­01­00 FRONT TARMAC UPRIGHT page 11FS­104­01­01 FRONT TARMAC CLEVIS & BRACKET page 12RS REAR SUSPENSIONRS­101­00­00 REAR TOETARMAC & GRAVEL ROD   page 13RS­102­00­00 REAR WISHBONE GRAVELTARMAC &   page 14RS­103­00­00 REAR UPRIGHT GRAVEL & TARMAC page 15RS­104­00­00 REAR GRAVELBRAKE   page 16RS­104­01­00 REAR GRAVEL PROTECTION page 17RS­104­01­01 REAR GRAVEL CLEVIS & BRACKET page 18RS­105­00­00 REAR TARMAC BRAKE page 19RS­105­01­00 REAR TARMAC PROTECTION page 20RS­105­01­01 REAR TARMAC CLEVIS & BRACKET page 21BV GEARBOXBV­101­00­00 PROPSHAFT AND DRIVESHAFT page 22BV­102­00­00 GEARBOX & EQUIPMENT page 23BV­103­01­00 GEARBOX & EQUIPMENT (2) page 24BV­103­00­00 REAR DIFFERENTIAL page 25CH CHASSISCH­101­00­00 MECANO BODYSHELL page 26CH­102­00­00 FRONT SUBFRAME page 27CH­103­00­00 REAR SUBFRAME page 28

Summary



technologytechnology
MO ENGINEMO­101­00­00 ENGINE COMPLETE page 29MO­101­01­00 MECANO OIL CARTER page 30MO­101­01­01 OIL PUMP page 31MO­101­02­00 TURBO BASE page 32MO­101­02­01 TURBO BASE (2) page 33MO­101­02­02 WASTE GATE COMMAND CIRCUIT page 34MO­101­03­00 ENGINE BRACKET page 35MO­104­04­00 POWER STEERING OIL PUMP page 36MO­101­05­00 ENGINE FLYWHEEL & CLUTCH page 37MO­101­06­00 GEARBOX COVER page 38MO­101­07­00 ENGINE WATER COOLING SYSTEM page 39MO­101­08­00 WATER PUMP DRIVE SYSTEM page 40MO­101­09­00 ENGINE OIL COOLER page 41MO­101­10­00 ENGINE OIL COOLER (2) page 42MO­101­10­00 ENGINE AIR INLET page 43MO­101­11­00 ALTERNATOR page 44DI STEERING SYSTEMDI­101­00­00 POWER STEERING RACK page 45EL ELECTRICITYEL­101­00­00 EXHAUST SENSORS page 46EL­101­01­00 ENGINE SENSORS page 47EL­101­02­00 ENGINE SENSORS (2) page 48EL­101­03­00 GEARBOX AND DIFFERENTIAL SENSORS page 49EL­101­04­00 OTHER SENSORS AND WIRING LOOM page 50

Summary



PINAVAZ  CarlosR4 Commercial Project LeaderTel : +33 (0) 494 885 739

Tel :   +34 981 784 955
Fax : +33 (0) 494 885 024

Gsm : +34 666 578 335
Gsm : +33 (0) 786 797 843E-mail :

E-mail : info@r-technology.es

 cpinavaz@oreca.frWebsite :

Website : www.r-technology.es

 http://www.oreca.com/

technology

RELEASE 01.08 TO 01.09

ORECA is the Official supplier of mandatory kit for the Rally 2­Kit cars.

This brochure is made with the information provided by Oreca.All rights of dispositon, particulary for copyng or ditributing, are reserved. There may be changes in any of the parts, without notice.

R­Technology is a registered trademark of Rallycar.One of R­Technology’s goals will be to provide Suzuki racing vehicle users with high quality customer service.You can be sure that spare parts will be available anytime and anywhere you need them.Other services will be offered jointly, such as rebuilding or overhauling engines, gearboxes or shock absorbers; technical support on site or remotely; ideal configuration for different rallies, etc. Likewise, R­Technology can also offer its own engineers and experienced mechanics for any rally.R­Technology will provide the highest level of service to its customers.



1

ES-101-00-00technology FIARALLY 2­KIT
12

3

4

12

5

Cs = 6N.m

6

N° Description Part number Qty1 vis CHC M6x1.00­20 07000­060­020 162 rondelle ONDUFLEX D6 type A 37150­060­001 163 fuel tank thermal insulation FIAR4­ES­0121 14 assy comp fuel tank housing FIAR4­ES­0010 15 assy comp fuel tank bladder FIAR4­ES­0014 16 fuel tank final sheet FIAR4­ES­0111 1

FUEL TANK



2

ES-101-01-00technology FIARALLY 2­KIT

1
2

3

4
5
6
7

89

10

11

12
13

14

15

16

17

18

19

20

21 2
1

157

15

Cs = 6 N.m
Cs = 30 N.m + 542

2223 :  not shown:  not shown N° Description Part number Qty1 low pressure fuel pump PU­AC­042 22 fuel filter low pressure fuel pump 0805PA 23 assy front low pressure pump pipe FIAR4­ES­0015 14 joint circulaire cuivre type A ­6 BIBLI­BI­0184 45 Circlips inter JV36 BIBLI­BI­0298 16 vis CHC M6x1.00­25 07000­060­025 47 joint circulaire cuivre type A ­14 BIBLI­BI­0503 28 reduced adapter m­m M12x1.50 M14x1.50 FIAR4­ES­0141 19 joint circulaire cuivre type A ­18 BIBLI­BI­1094 110 regulateur pression ess 5b 0280B0272203 111 filtre HP BIBLI­BI­0128 112 vis banjo m12x150 lg 38 LMP3A­ES­0132 113 bouchon M 9/16 DH6 alu tete CHC AN81406SD 114 pompe essence hp bosch 04642474AB 115 joint circulaire cuivre type A ­12 BIBLI­BI­0230 316 joint torique 18x2.5 BIBLI­BI­3348 217 assy low pressure pipe FIAR4­ES­0008 118 regulator housing gasket FIAR4­ES­0130 119 hp fuel pump intlet FIAR4­ES­0128 120 regulator housing FIAR4­ES­0129 121 assy mecano fuel catch tank FIAR4­ES­0012 122 assy loom internal fuel tank FIAR4­EL­0000 123 assy lift pump extension loom FIAR4­EL­0022 1

FUEL TANK  UPPER PLATE



3

ES-101-01-01technology FIARALLY 2­KIT

1

1

2

3 5

6

7

4

243

243243

N° Description Part number Qty1 joint circulaire cuivre type A ­16 BIBLI­BI­0521 22 clapet sobek 130mb BIBLI­BI­1272 13 vis fix clapet mise a air LMP2A­ES­0133 14 SPT12 male threated plug BIBLIBI­­3330 25 nut 0,75 gaz BIBLIBI­­3331 16 assy mecano filling tube FIAR4­ES­0013 17 fuel tank upper plate FIAR4­ES­0109 1

FUEL TANK  UPPER PLATE (2)



4

ES-102-00-00technology FIARALLY 2­KIT
1

N° Description Part number Qty1 assy comp engine bay fuel hose FIAR4­ES­0019 1ENGINE FUEL BAY HOSE



5

FS-101-00-00technology FIARALLY 2­KIT

1 2 3
4

5
6

7
7 8 9

Cs = 50 N.m + 243

Cs = 50 N.m + 243
Cs = 50 N.m + 243 Cs = 90 N.m + 243

N° Description Part number Qty1 ball joint 5/8" x 5/8 UNF left ARTL10ECR 12 ecrou fin 5/8­18 UNF left AN316­10L 13 assy mecano steering rod FIAR4­FS­0029 14 ecrou simmonds M10x1.50 KNUTM10 15 steering rod clevis M10x1.5 bolt FIAR4­FS­0200 16 rondelle SCHNORR D10 36397­100­001 17 steering rod spacer 0 FIAR4­FS­0185 28 low nut M16x1.50 BIBLIBI­­3394 19 steering rack metal ball joint FIAR4­FS­0209 1

STEERING ROD GRAVEL & TARMAC

GRAVEL TARMAC
LEFT LEFT

FRONT
REAR REAR

FRONTRIGHT RIGHTX XX X



6

FS-102-00-00technology FIARALLY 2­KIT

5

MOUNTING INFORMATION:

1

12

3
5

6

7

8

9

1011

121314
15

6
4 3

3

3
2

7

See Remark

Cs = 25 N.m + 243
Cs = 85 N.m + 243

Cs = 85 N.m + 243
Cs = 85 N.m + 243

Cs = 50 N.m + 243

Cs = 50 N.m + 243

N° Description Part number Qty1 rondelle conique striee D12 37282­120­001 22 suspension bolt M12x1.25 FIAR4­FS­0105 23 AB spacer FIAR4­FS­0104 44 rondelle ONDUFLEX D12 type A 37150­120­001 15 Circlips inter JV45 BIBLI­BI­3126 16 ball bearing male 3/4" oeil 3/4 ART12ECR 27 ecrou fin 3/4­16 UNF BIBLI­BI­3133 28 ecrou simmonds M12x1.25 KNUTM12_1.25 19 E  BALLBEARING  LHA16HEIM 110 front pushrod FIAR4­FS­0140 111 assy mecano front wishbone FIAR4­FS­0025 112 push rod bolt FIAR4­FS­0139 113 vis CHC M8x1.25­16 07000­080­016 114 rondelle nord lock d8 BIBLI­BI­1974 115 E ball bearing stop spacer FIAR4­FS­0117 1

FRONT  WHISHBONE GRAVEL & TARMAC  

GRAVEL TARMAC
LEFT LEFT

FRONT
REAR REAR

FRONTRIGHT RIGHTX XX X



7

FS-103-00-00technology FIARALLY 2­KIT
1 2 9

4
68

7
5

1 2
3 8

4106
5

Cs = 22 N.m

Cs = 22 N.m

Cs = 50 N.m + Cu 800

Cs = 50 N.m + Cu 800 N° Description Part number Qty1 vis CHC M10x1.5­70 07000­100­070 42 rondelle SCHNORR D10 36397­100­001 43 BRAKECALIPER  ap racing RHS CP684014S4COR 14 gravel disc bell cp2494­2683­ORECA FIAR4­FR­0118 25 assy nut and bolt kit CP3845100K10­ORECA 26 retaining ring cp2494­2684­ORECA FIAR4­FR­0119 27 GRAVEL brake disc RHS CP38701338­CGORECA 18 gravel brake caliper spacer FIAR4­FS­0109 49 BRAKE CALIPER ap racing LHS CP684015S4COR 110 GRAVEL brake disc LHS CP3870132CG8­ORECA 1

FRONT GRAVEL BRAKE

GRAVEL TARMAC
LEFT LEFT

FRONT
REAR REAR

FRONTRIGHT RIGHTXX



8

FS-103-01-00technology FIARALLY 2­KIT

1

2 3
4

5

67

8 910

11
12

Cs = 200 N.m Cs = 10 N.m

Cs = 100 N.m + Cu 800
Cs = 140 N.m + 270

Cs = 90 N.m + 270

Cs = 10 N.m + 243

N° Description Part number Qty1 vis CHC M6x1.00­16 07000­060­016 22 rondelle ONDUFLEX D12 type A 37150­120­001 43 vis CHC M12x1.5­50 07040­120­050 44 wheel bearing BIBLIBI­­3391 15 E gravel protection FIAR4­FS­0116 16 hub BIBLI­BI­3389 17 wheel stud M14x1.5 FIAR4­FS­0181 58 vis CHC M6x1.00­12 07000­060­012 19 rondelle ONDUFLEX D6 type A 37150­060­001 110 delivered with wheel bearing BIBLI­BI­3391 ­ ­11 wheel nut M14x150 830DA45249 512 assy mecano upright FIAR4­FS­0017 1

FRONT GRAVEL  UPRIGHT

GRAVEL TARMAC
LEFT LEFT

FRONT
REAR REAR

FRONTRIGHT RIGHTXX



9

FS-103-02-00technology FIARALLY 2­KIT

MOUNTING INFORMATION:Orientation of part Nº8 ­ bottom view of the car
FRONT

REAR

1
2

3

4

1
5

67
8

910

12

13

11
1 1

10

5
1 7

10 11

Cs = 45 N.m + 243

Cs = 45 N.m + 243

Cs = 45 N.m + 243

Cs = 25 N.m + 243Cs = 70 N.m

Cs = 70 N.m
See Remark

N° Description Part number Qty1 vis CHC M10x1.5­35 07000­100­035 62 rondelle SCHNORR D8 36397­080­001 23 vis CHC M8x1.25­20 07000­080­020 24 steering rod clevis FIAR4­FS­0161 15 rondelle SCHNORR D10 36397­100­001 26 rondelle ONDUFLEX D10 type A 37150­100­001 17 rondelle M10 (10x22x2) 38055­100­001 38 E gravel bracket FIAR4­FS­0114 19 camber shim 2mm FIAR4­FS­0177 110 front camberblock rhs FIAR4­FS­0115 111 front camberblock lhs FIAR4­FS­0162 112 douille centrage 42500­01012304002 213 strut spacer FIAR4­FS­0113 1

FRONT GRAVEL CLEVIS & BRACKET

GRAVEL TARMAC
LEFT LEFT

FRONT
REAR REAR

FRONTRIGHT RIGHTXX



10

FS-104-00-00technology FIARALLY 2­KIT
1 2 4

10

5

1 2 3 12

678
5

6
11

8

10
9

9
12

Cs = 22 N.m

Cs = 22 N.m

Cs = 50 N.m + Cu 800

Cs = 50 N.m + Cu 800 N° Description Part number Qty1 vis CHC M10x1.5­100 07000­100­100 42 rondelle SCHNORR D10 36397­100­001 43 BRAKECALIPER  ap racing RHS CP684014S4COR 14 BRAKECALIPER  ap racing LHS CP684015S4COR 15 assy nut and bolt kit CP3845100K10­ORECA 26 tarmac disc bell CP2494­2681­ORECA FIAR4­FR­0115 27 TARMAC brake disc LHS BIBLI­BI­3448 18 retaining ring cp2494­2682­ORECA FIAR4­FR­0120 29 douille centrage 4250001012304002 410 tarmac caliper spacer FIAR4­FS­0198 211 TARMAC brake disc RHS BIBLI­BI­3447 112 gravel brake caliper spacer FIAR4­FS­0109 4

FRONT TARMAC BRAKE

GRAVEL TARMAC
LEFT LEFT

FRONT
REAR REAR

FRONTRIGHT RIGHTXX



11

FS-104-01-00technology FIARALLY 2­KIT

1
23
4

Cs = 25 N.m + 243C

C s  =  10N . m

N° Description Part number Qty1 vis CHC M8x1.25­25 07000­080­025 32 rondelle ONDUFLEX D8 type A 37150­080­001 33 E tarmac protection FIAR4­FS­0201 14 tarmac skid FIAR4­FS­0125 1
FRONT TARMAC  UPRIGHT

GRAVEL TARMAC
LEFT LEFT

FRONT
REAR REAR

FRONTRIGHT RIGHTXX



12

FS-104-01-01technology FIARALLY 2­KIT

1
23

4

5

1
2

5

168

9 8 7

7

12Cs = 45 N.m + 243

Cs = 45 N.m + 243

Cs = 45 N.m + 243

Cs = 45 N.m + 243Cs = 25 N.m + 243

Cs = 25 N.m + 243Cs = 350 N.m + 243

N° Description Part number Qty1 vis CHC M10x1.5­35 07000­100­035 62 rondelle ONDUFLEX D10 type A 37150­100­001 53 E tarmac insert FIAR4­FS­0128 14 assy mecano e tarmac bracket FIAR4­FS­0019 15 douille centrage 4250001012304002 36 rondelle SCHNORR D10 36397­100­001 17 vis CHC M8x1.25­20 07000­080­020 28 rondelle SCHNORR D8 36397­080­001 29 steering rod clevis FIAR4­FS­0161 1

FRONT TARMAC CLEVIS & BRACKET

GRAVEL TARMAC
LEFT LEFT

FRONT
REAR REAR

FRONTRIGHT RIGHTXX



13

RS-101-00-00technology FIARALLY 2­KIT

1

2

3

4
5

6

7

8
910

11
12

6
10

Cs = 50 N.m + 243

Cs = 50 N.m + 243

Cs = 50 N.m + 243

Cs = 85 N.m + 243

N° Description Part number Qty1 ball joint 5/8" x 5/8 unf right ART10ECR 12 ball joint 5/8" x 5/8 unf left ARTL10ECR 13 ecrou fin 5/8­18 UNF AN316­10 14 ecrou fin 5/8­18 UNF lt AN316­10L 15 assy mecano toe rod FIAR4­RS­0020 16 L spacer FIAR4­RS­0104 27 ecrou simmonds M10x1.50 KNUTM10 18 steering rod clevis M10x1,5 bolt FIAR4­FS­0200 19 rondelle SCHNORR D10 36397­100­001 110 steering rod spacer 0 FIAR4­FS­0185 211 rondelle conique striee D12 37282­120­001 112 suspension bolt M12x1.25 FIAR4­FS­0105 1

REAR TOE ROD TARMAC & GRAVEL

GRAVEL TARMAC
LEFT LEFT

FRONT
REAR REAR

FRONTRIGHT RIGHTXX XX



14

RS-102-00-00technology FIARALLY 2­KIT

1

MOUNTING INFORMATION:Circlips must be machined in order to reduced thickness
1

2
3

4

5

6

7

8 9

11

13
14
15

3 2

10 12 12 9

12
12 10 11

16

Cs = 85 N.m + 243

Cs = 85 N.m + 243

Cs = 85 N.m + 243
Cs = 50 N.m + 243

Cs = 50 N.m + 243

Cs = 25 N.m + 243

See Remark

N° Description Part number Qty1 Circlips inter JV45 BIBLI­BI­3126 12 ball joint male 3/4" x 3/4 ART12ECR 23 ecrou fin 3/4­16 UNF BIBLI­BI­3133 24 ecrou simmonds M12x1.25 KNUTM12_1.25 15 e ball bearing LHA16HEIM 16 assy mecano rear wishbone FIAR4­RS­0018 17 assy mecano rear pushrod FIAR4­RS­0019 18 push rod bolt FIAR4­FS­0139 19 ecrou simmonds M12x1.25 KNUTM12_1.25 210 rondelle conique striee D12 37282­120­001 211 suspension bolt M12x1.25 FIAR4­FS­0105 212 AB spacer FIAR4­FS­0104 413 vis CHC M8x1.25­16 07000­080­016 114 rondelle nord lock d8 BIBLI­BI­1974 115 E ball bearing stop spacer FIAR4­FS­0117 116 rondelle ONDUFLEX D12 type A 37150­120­001 1

REAR WISHBONE GRAVELTARMAC &  

GRAVEL TARMAC
LEFT LEFT

FRONT
REAR REAR

FRONTRIGHT RIGHTXX XX



15

RS-103-00-00technology FIARALLY 2­KIT
2 3

456

8 910

1
7

Cs = 90 N.m + 270
Cs = 140 N.m + 270

Cs = 100 N.m + Cu800

Cs = 10 N.mCs = 200 N.m

N° Description Part number Qty1 wheel nut M14x150 830DA45249 52 rondelle ONDUFLEX D12 type A 37150­120­001 43 vis CHC M12x1.5­50 07040­120­050 44 wheel bearing BIBLIBI­­3391 15 hub BIBLI­BI­3389 16 wheel stud M14x1.5 FIAR4­FS­0181 57 assy mecano upright FIAR4­FS­0017 18 vis CHC M6x1.00­12 07000­060­012 19 rondelle ONDUFLEX D6 type A 37150­060­001 110 delivered with wheel bearing BIBLIBI­­3391 ­ ­

REAR UPRIGHT & GRAVEL TARMAC

GRAVEL TARMAC
LEFT LEFT

FRONT
REAR REAR

FRONTRIGHT RIGHTXX XX



16

RS-104-00-00technology FIARALLY 2­KIT
1 2 9

4
68

7

5

1 2
3 8

4106
5

Cs 0 22 N.m

Cs 0 22 N.m

Cs = 50 N.m + Cu800

Cs = 50 N.m + Cu800
N° Description Part number Qty1 vis CHC M10x1.5­70 07000­100­070 42 rondelle SCHNORR D10 36397­100­001 43 brake caliper AP RACING RHS CP684014S4COR 14 gravel disc bell cp2494­2683­ORECA FIAR4­FR­0118 25 assy nut and bolt kit CP3845100K10­ORECA 26 retaining ring cp2494­2684­ORECA FIAR4­FR­0119 27 GRAVEL brake disc RHS CP3870133CG8­ORECA 18 gravel brake caliper spacer FIAR4­FS­0109 49 brake caliper AP RACING LHS CP684015S4COR 110 GRAVEL brake disc LHS CP3870132CG8­ORECA 1

REAR GRAVEL BRAKE

GRAVEL TARMAC
LEFT LEFT

FRONT
REAR REAR

FRONTRIGHT RIGHTXX



17

RS-104-01-00technology FIARALLY 2­KIT

1 3 24 5 67

8

9
10

1112 13

1415

15
11

15

10 10

10

1617

10
Cs = 15 N.m +243

Cs = 15 N.m +243

Cs = 15 N.m +243

Cs = 15 N.m 
+243

Cs = 15 N.m 
+243

Cs = 30 N.m 
+243Cs = 6 N.m

N° Description Part number Qty1 rear E gravel bracket protection rhs FIAR4­RS­0143 12 rear rim scraper backplate FIAR4­RS­0145 23 rear rim scraper FIAR4­RS­0144 24 rondelle ONDUFLEX D10 type A 37150­100­001 15 vis CHC M10x1.50­15 07000­100­016 16 ecrou simmonds M5x0.80 KNUTM5 27 vis CHC B M5x0.80­12 07150­050­012 28 rondelle SCHNORR D5 36397­050­001 29 rear gravel protection RHS FIAR4­RS­0141 110 rondelle SCHNORR D6 36397­060­001 1211 ecrou simmonds M6x1.00 KNUTM6 412 vis CHC M6x1.00­30 07000­060­030 213 rondelle ONDUFLEX D6 type A 37150­060­001 214 vis CHC M6x1.00­12 07000­060­012 215 vis CHC M6x1.00­16 07000­060­016 816 rear gravel protection LHS FIAR4­RS­0142 117 rear E gravel bracket protection Lhs FIAR4­RS­0146 1

REAR GRAVEL PROTECTION

GRAVEL TARMAC
LEFT LEFT

FRONT
REAR REAR

FRONTRIGHT RIGHTXX



18

RS-104-01-01technology FIARALLY 2­KIT

FRONT

REAR

1

34
5

6
7

8
9

6

1011

56

6

10

12 4

2
10

124 MOUNTING INFORMATION:Orientation of part Nº2 ­ bottom view of the car

Cs = 45 N.m + 243

Cs = 45 N.m + 243

Cs = 45 N.m + 243

Cs = 25 N.m + 243
Cs = 70 N.m

See Remark “0" type positionning

N° Description Part number Qty1 strut spacer FIAR4­FS­0113 12 E gravel bracket FIAR4­FS­0114 13 camber shim 2mm FIAR4­FS­0177 14 front camberblock lhs FIAR4­FS­0162 15 douille centrage NORELEM D18g6 xd11F7 x 12 42500­01012304002 26 vis CHC M10x1.5­35 07000­100­035 67 rondelle SCHNORR D8 36397­080­001 28 vis CHC M8x1.25­20 07000­080­020 29 steering rod clevis FIAR4­FS­0161 110 rondelle SCHNORR D10 36397­100­001 311 rondelle M10 (10x22x2) 38055­100­001 312 front camberblock rhs FIAR4­FS­0115 1

REAR GRAVEL CLEVIS & BRACKET

GRAVEL TARMAC
LEFT LEFT

FRONT
REAR REAR

FRONTRIGHT RIGHTXX



19

RS-105-00-00technology FIARALLY 2­KIT

1 2 4
10

5

1 2 3 12

678
5

6
11

8

10 9

9
12

Cs = 22 N.m

Cs = 22 N.m

Cs = 50 N.m + Cu800

Cs = 50 N.m + Cu800
N° Description Part number Qty1 vis CHC M10x1.5­100 07000­100­100 42 rondelle SCHNORR D10 36397­100­001 43 BRAKECALIPER  ap racing RHS CP684014S4COR 14 BRAKECALIPER  ap racing LHS CP684015S4COR 15 assy nut and bolt kit CP3845100K10­ORECA 26 tarmac disc bell CP2494­2681­ORECA FIAR4­FR­0115 27 TARMAC brake disc LHS BIBLI­BI­3448 18 retaining ring cp2494­2682­ORECA FIAR4­FR­0120 29 douille centrage 4250001012304002 410 tarmac caliper spacer FIAR4­FS­0198 211 TARMAC brake disc RHS BIBLI­BI­3447 112 gravel brake caliper spacer FIAR4­FS­0109 4

REAR TARMAC BRAKE

GRAVEL TARMAC
LEFT LEFT

FRONT
REAR REAR

FRONTRIGHT RIGHTXX



20

RS-105-01-00technology FIARALLY 2­KIT

1
23
4

Cs = 25 N.m + 243

Cs = 10 N.m

N° Description Part number Qty1 vis CHC M8x1.25­25 07000­080­025 32 rondelle ONDUFLEX D8 type A 37150­080­001 33 E tarmac protection FIAR4­FS­0201 14 tarmac skid FIAR4­FS­0125 1
REAR TARMAC PROTECTION

GRAVEL TARMAC
LEFT LEFT

FRONT
REAR REAR

FRONTRIGHT RIGHTXX



21

RS-105-01-01technology FIARALLY 2­KIT

1
23

4

5

1
2

5

168

9 8 7

7

12Cs = 45 N.m + 243

Cs = 45 N.m + 243

Cs = 350 N.m + 243 Cs = 45 N.m + 243

Cs = 45 N.m + 243Cs = 25 N.m + 243

Cs = 25 N.m + 243

N° Description Part number Qty1 vis CHC M10x1.5­35 07000­100­035 62 rondelle ONDUFLEX D10 type A 37150­100­001 53 E tarmac insert FIAR4­FS­0128 14 assy mecano e tarmac bracket FIAR4­FS­0019 15 douille centrage 4250001012304002 36 rondelle SCHNORR D10 36397­100­001 17 vis CHC M8x1.25­20 07000­080­020 28 rondelle SCHNORR D8 36397­080­001 29 steering rod clevis FIAR4­FS­0161 1

REAR TARMAC CLEVIS & BRACKET

GRAVEL TARMAC
LEFT LEFT

FRONT
REAR REAR

FRONTRIGHT RIGHTXX



22

BV-101-00-00technology FIARALLY 2­KIT

103

3
9
7

2
3

8

6

3
7

1
6

3

8

8

8

ALTERNATIVE A ALTERNATIVE BCs = 61 N.m + 243 + lockwire

Cs = 61 N.m + 243 + lockwire

Cs = 61 N.m + 243 + lockwire

Cs = 45 N.m + 243

N° Description Part number Qtyassy propshaft XS FIAR4­BV­0032 1assy propshaft S FIAR4­BV­0033 1assy propshaft M FIAR4­BV­0034 1assy propshaft L FIAR4­BV­0035 12 vis CHC M10x1.5­35 07000­100­035 23 rondelle SCHNORR D10 36397­100­001 104 Goupille cylindrique ø6x14 BIBLI­BI­1842 16 propshaft spacer M10x1.25­20 bolt FIAR4­BV­0168 87 assy mecano propshaft spacer  ask ORECA 18 assy drive shaft FIAR4­VTE­0020 49 propshaft spacer M10x1.25­50 bolt FIAR4­BV­0191 410 ecrou simmonds M10x1.25 BIBLI­BI­2557 4Driveshaft inboard joint reb. kit FIAR4­VTE­1083 1Driveshaft outboard joint reb. kit FIAR4­VTE­1084 1Driveshaft inboard boot kit AAR FIAR4­VTE­1086 1

PROPSHAFT AND DRIVESHAFT
1



23

BV-102-00-00technology FIARALLY 2­KIT

16

1

2
3

4
5

6

7

8

9

1011

12 13

14

15
10

1

1

1
17

1213

4
2 3

C s  =  5 5   N . m   +  2 4 3

Cs = 100 N.m + 243

Cs = 55 N.m + 243

Cs = 55 N.m + 243

Cs = 100 N.m + 243

Cs = 15 N.m

C s  =  15   N . m  
Cs = 55 N.m+ 243

Cs = 55 N.m+ 243

N° Description Part number Qty1 vis CHC M10x1.5­45 BIBLI­BI­0416 52 ecrou simmonds M8x1.25 KNUTM8_1.25 23 rondelle ONDUFLEX D8 type A 37150­080­001 24 rondelle ONDUFLEX D10 type A 37150­100­001 45 joint circulaire alu type A ­14 BIBLI­BI­2182 26 rondelle SCHNORR D12 36397­120­001 27 306­06­M14D 306655D 28 ecrou simmonds M12x1.75 KNUTM12_1.75 29 gearbox FIAR4­VTE­0005 110 silent bloc powerflex pff50­301 545PFF50301 111 engine sliding socket FIAR4­BV­0104 112 adaptateur D03M­M10x1M_305­03­31­P 306331C 213 Bague B.S. type B14 BIBLI­BI­0187 214 assy starter motor brise 914 series FIAR4­BV­0031 115 gearbox bolt FIAR4­BV­0106 116 vis CHC M10x1.5­30 BIBLI­BI­0415 117 rondelle M10 (10x22x2) 38055­100­001 1

GEARBOX & EQUIPMENT



24

BV-102-01-00technology FIARALLY 2­KIT

123 4

5
6 7

3

8

8

9 10

11
12

14
13 Cs = 55 N.m + 243

Cs = 100 N.m + 243

Cs = 100 N.m + 243 + Cu 800

Cs = 10 N.m

Cs = 6 N.m

N° Description Part number Qty1 assy comp gearbox temp sensor FIAR4­EL­0024 12 joint circulaire alu type A ­8 BIBLI­BI­3409 13 silent bloc PAULSTRA 561212 (d12­D25­l25­L28) BIBLI­BI­3432 24 anti torque silent bloc spacer FIAR4­BV­0152 15 assy speed car sensor LMP2B­EL­0011 16 vic CHC M8x1.25­16 07000­080­016 17 rondelle Z8 (8x16x1.5) BIBLI­BI­0209 18 gearbox dowel FIAR4­MO­0205 29 rondelle SCHNORR D12 36397­120­001 110 ecrou simmonds M12x1.75 KNUTM12_1.75 111 gearbox bolt FIAR4­BV­0106 112 engine sliding socket FIAR4­BV­0104 113 vis CHC M10x1.5­30 BIBLI­BI­0415 114 rondelle M10 (10x22x2) 38055­100­001 1

GEARBOX & EQUIPMENT (2)



25

BV-103-00-00technology FIARALLY 2­KIT

2

2

3 5
67

89

4

1

1

Cs = 90 N.m + 243

Cs = 90 N.m + 243

Cs = 6 N.m

N° Description Part number Qty1 vis CHC M12x1.75­45 BIBLI­BI­0694 42 rondelle SCHNORR D12 36397­120­001 43 Bague B.S. type B14 BIBLI­BI­0187 24 306­06­M14D 306655D 25 rear differential r4 FIAR4­VTE­0015 16 adaptateur D03M­M10x1M_305­03­31­P 306331C 27 joint circulaire alu type A ­10 CU10.2X14X2 28 joint circulaire alu type A ­8 BIBLI­BI­3409 19 assy comp gearbox temp sensor FIAR4­EL­0024 1

REAR DIFFERENTIAL



26

CH-101-00-00technology FIARALLY 2­KIT

1

2345

5
5

44

4
32

5

N° Description Part number Qty1 propshaft center bearing insert FIAR4­CH­0157 22 engine socket FIAR4­CH­0181 23 engine fixing socket FIAR4­CH­0180 24 shock absorber turret FIAR4­CH­0154 45 subframe insert FIAR4­CH­0152 12
MECANO BODYSHELL



27

CH-102-00-00technology FIARALLY 2­KIT

1 2

3

2

3

Cs = 100 N.m + 243
Cs = 100 N.m + 243

N° Description Part number Qty1 assy mecano front subframe FIAR4­CH­0009 12 rondelle SCHNORR D12 36397­120­001 43 vis CHC M12x1.75­45 BIBLI­BI­0694 4
FRONT SUBFRAME



28

CH-103-00-00technology FIARALLY 2­KIT

1 2

2

3
2Cs = 100 N.m + 243

Cs = 100 N.m + 243

N° Description Part number Qty1 assy mecano rear subframe FIAR4­CH­0010 12 rondelle SCHNORR D12 36397­120­001 43 vis CHC M12x1.75­45 BIBLI­BI­0694 4
REAR SUBFRAME



29

MO-101-00-00technology FIARALLY 2­KIT

1

N° Description Part number Qty1 assy complete engine FIAR4­VTE­1111 1ENGINE COMPLETE



30

MO-101-01-00technology FIARALLY 2­KIT

6
7

3

91

1110

24
5

8

1011

N° Description Part number Qty1 Complete Oil Sump 95 98 0 010 C 12 Anti­Splash Plate ­ Piece n°1 95 98 0 001 B 13 Anti­Splash Plate ­ Piece n°2 95 98 0 002 14 Anti­Splash Plate ­ Piece n°3 95 98 0 003 15 Anti Drain Valve 111 31 30 94 28 26 Threaded plug M14x150 NA18314150 17 Copper seal 14x20x1.5 0460 14 20 18 CHC Bolt M6x25mm (12.9) HK013006025 169 Washer M6 DIN 137A 113200D06 1610 CHC Bolt M4x8mm (12.9) HK013004008 1311 Washer M4 RO21804 13

MECANO  OIL CARTER



31

MO-101-01-01technology FIARALLY 2­KIT

13
45

6

2

78
9

7
8

N° Description Part number Qty1 Strainer Sieve 95 92 0 002 A 12 Oil Pump 95 92 0 001 13 Clips for bore Ø 50 J50 14 Bolt M4x10mm HK013004010 45 Whasher M4 113200D04 46 Flange Rubber 1021860007 17 Washer M8 113200D08 38 CHC Bolt M8x25mm HK013008028 39 Oil Strainer 95 92 0 003 1

OIL PUMP



32

MO-101-02-00technology FIARALLY 2­KIT

2

8 7
17

12

6
19

135
11
4

20 1610 1418

1519

3
4

22 (Not shown)

N° Description Part number Qty1 Turbo Oil Out 95 91 0 036 12 Clamp Turbo 98 084 637 80 13 Exhaust Manifold 95 89 0 002 C 14 Exhaust Nuts 0341P2 105 M8  spherical ball joint (left hand) RO2106003074 16 M8 low nut (left hand) ECR607011583 17 Turbo Bracket ­ Béquille 95 91 0 035 18 M8 low nut (right hand) ECR607006587 19 M8  spherical ball joint (right hand) RO2106003071 110 Turbo bracket ­ support 95 91 0 037 111 CHC bolt M8x30 (12.9) HK013008030 112 M8 (x1.25) Simonds 6463­0 113 CHC bolt M8x20 (12.9) HK013008020 114 Adaptor M/M Dash3/12x150 Acier 306­03­M12 115 Connection M/M M16x150/DASH3 ALU 306­03­M16 116 Dash3 In Turbo 95 92 0 007 117 Dash8 Out Turbo 95 92 0 008 118 Copper seal 12x18x1.5 833 119 Copper Seal 16x20x1.5 647 120 Bolt M6x15 HK013006015 221 Washer M6 113200D06 222 Exhaust manifoild thermal insulation (removable) 95890004 1

TURBO BASE



33

MO-101-02-01technology FIARALLY 2­KIT

1
4

2
8

107

9

0

18

9

N° Description Part number Qty0 Complete turbocharger 95 91 0 054 11 Turbocharger FIA 95 91 0 055 1Turbo Speed Sensor 95 12 0 007 1CHC bolt M4x10 (12.9) HK013004010 1Turbocharger Restrictor 33mm 95 91 00 50 1O Ring 50x2,5 OR50­2.5VIT 1CHC bolt M6x10 (12.9) HK013006010 47 Waste Gate Bracket 95 91 00 17 B 18 Bolt M6x15 HK013006015 39 Washer M6 113200D06 310 Nylstop M6 Nut SI161M06T8 2

TURBO BASE (2)
24



34

MO-101-02-02technology FIARALLY 2­KIT

4

3

6

5
1

2

4

4

7

N° Description Part number Qty1 eclecto valve to waste gate pipe 95 910 046 12 vaccum pump to electro valve pipe 95 910 045 13 elcto valve waste gate filter 11­506000  14 silicon hose VT4­BK 55 electrovalve waste gate bracket 95 91 0 044 A 16 vis CHC M6x1.00­15 07000­060­016 17 waste gate electro valve 1922 V8 1

WASTE GATE COMMAND CIRCUIT



35

MO-101-03-00technology FIARALLY 2­KIT

12

3

4
6

678

4

Cs = 100 N.m + 243

Cs = 55 N.m + 270

N° Description Part number Qty1 vis CHC M10x1.5­40 BIBLI­BI­0790 32 rondelle ONDUFLEX D10 type A 37150­100­001 33 ecrou simmonds M12x1.75 KNUTM12_1.75 14 silent bloc powerflex pff50­301 545PFF50301 15 gearbox bolt FIAR4­BV­0106 16 engine sliding socket FIAR4­BV­0104 17 engine bracket FIAR4­MO­0109 18 engine bracket dowel FIAR4­MO­0204 2

ENGINE BRACKET



36

MO-101-04-00technology FIARALLY 2­KIT

1

2

34

5

67

8
9

10

11

12

4

13

1

4 1

Cs = 25 N.m + 243

Cs = 25 N.m + 243
Cs = 25 N.m + 243

Cs = 25 N.m + 243

Cs = 25 N.m + 243

Cs = 10 N.m + 243

N° Description Part number Qty1 vis CHC M8x1.25­25 07000­080­025 52 rondelle ONDUFLEX D6 type A 37150­060­001 23 rondelle SCHNORR D8 36397­080­001 24 rondelle ONDUFLEX D8 type A 37150­080­001 85 vis CHC M6x1.00­15 07000­060­016 26 joint torique 18x2 BIBLI­BI­2220 17 vis CHC M8x1.25­20 07000­080­020 28 vis CHC M8x1.25­15 07000­080­016 39 steering pump bosch KS00000155­000 110 steering pump bracket 95 91 0 042 A 111 steering pump pulley FIAR4­DI­0131 112 steering pump hp fitting FIAR4­DI­0155 113 power steering pump bush 95 91 0 043 2

POWER STEERING OIL PUMP



37

MO-101-05-00technology FIARALLY 2­KIT

1 234 56 86
7

Cs = 30 N.m + 243Cs = 20 N.m + 243 + 90ºorCs = 70 N.m

N° Description Part number Qty1 SKF 6002­2RS1 6002­2RS1 12 Circlips inter JV32 BIBLI­BI­2612 13 H bolt M9x125 L20 0537­60 101­2801 64 assy mecano flywheel 95 99 0 008 15 rondelle SCHNORR D8 36397­080­001 66 cp8405­a036h CP8405A036H 27 AP81­CH7972­CP Racing clutch FF CP7972CH81FF 18 clutch bolt FIAR4­MO­0179 6

ENGINE  FLYWHEEL & CLUTCH



38

MO-101-06-00technology FIARALLY 2­KIT

1
2

3 4 5

6

1
2

Cs = 10 N.m + 243

Cs = 10 N.m + 243

Cs = 10 N.m

N° Description Part number Qty1 vis CHC M6x1.00­12 07000­060­012 22 rondelle M6 (6x14x1.2) 38055­060­001 23 vis CHC M6x1.00­35 07000­060­035 14 rondelle ONDUFLEX D6 type A 37150­060­001 15 assy comp flywheel sensor 95 12 0 004 16 assy comp gearbox cover FIAR4­BV­0029 1

GEARBOX COVER



39

MO-101-07-00technology FIARALLY 2­KIT

1 2 3

7
4

5
8

14

1512
11

16

13

10

6
9

9

1 2

2

N° Description Part number Qty1 Bolt M6x20 (12.9) HK013006020 62 Washer M6 113200D06 83 Thermostat Housing 8200754388 14 Water Pipe 1351VF 15 O­ring 35x35.5 1319N4 16 Connection In Water Circuit 95 91 0 025 A 17 Water Pump ­ Plug clamp 641391 18 Water Pump ­ Plug 19mm E­1206040­19 19 Bolt M6x15 (12.9) HK013006015 210 Nylstop M6 Nut SI161M06T8 211 Temperature sensor oil M12­H 280002170 112 Thermostat 8200030307 113 Cylinder head Water Output  95 91 0 024 B 114 O­ring  72x2.5 OR72­2.5VIT 115 Adaptor M/M Dash3/10x100 Acier 306­03­31P 116 Copper Ring 10x14x1 4601014 1

ENGINE WATER COOLING SYSTEM



40

MO-101-08-00technology FIARALLY 2­KIT

1 24

11 12

5

8
6

715 16 17 18 1920 21 22 23 24

141310

9 3

N° Description Part number Qty1 Crankshaft Pulley 95990004 12 Crankshaft Sprocket 95990005 13 Water Pump Sproket Flange 95990006 14 Water Pump Sproket 95910007 15 Stoneguard Lower 95910053 A 16 Stoneguard Upper 95910012 C 17 Courroie pompe a eau renforcée FIAR4­VTE­0013 18 Tensioner Pulley 95910010 19 Tensioner Pulley Bracket 95 91 0 008 110 Tensioner Pulley Axe 95 91 0 009 111 Bearing 12x32x10 6201 2RSI 112 Clips for bore Ø 32 J32 113 Flat Washer M8 OM63008 114 Bolt M8x35mm HK013008035 115 Nylstop Screw M8 SI161M08T8 116 Washer M6 113200D06 317 Bolt M6x20mm HK013006020 318 accessory belt 5PK847 FIAR4­VTE­0014 119 Stoneguard Bolt M5x18mm HK01305018 520 Washer M5 113200D05 521 Washer M6 113200D06 322 Bolt M6x12mm HK01306012 323 Washer M8 113200D08 324 Bolt M8x35mm HK01308035 3Assy tensioner pulley FIAR4­VTE­0009 1

WATER PUMP DRIVE SYSTEM



41

MO-101-09-00technology FIARALLY 2­KIT

10

1

2
3

45

68

9
910

1415149107

7

16

7

17
1213

910

16

9 11

N° Description Part number Qty1 Oil Cooler Bracket 95 92 0 004 12 Oil Cooler 95 92 0 006 13 Oil Filter for EP6 LS932 14 Thread for Oil filter 95 92 0 005 15 Temperature sensor oil M12­H 280002170 16 Threaded Plug M16x150 NA18316150 17 Copper Seal 16x20x1.5 0460 16 20 38 Connection M/M M16x150/DASH3 ALU 306­03­M16 29 CHC bolt M6x25 (12.9) HK01306025 510 Onduflex M6 113200D06 611 CHC bolt M6x100 L=20 (12.9) HK01306020 112 CHC bolt M8x25 (12.9) HK01306025 113 Onduflex M8 113200D08 114 O Ring Diam 20x2 OR20­2VIT 215 O Ring Diam 31x2 OR31­2VIT 116 Valve kit 0B 13 642 71 A 117 RSGU Ø6 542615 1

ENGINE OIL COOLER



42

MO-101-09-01technology FIARALLY 2­KIT
1

3
4 5

2

6

N° Description Part number Qty1 assy comp oil cooler to turbo hose 95 92 0 007 12 assy comp oil cooler to oil pressure sensor hose 95 92 0 009 13 oil pressure sensor adaptator 95 91 00 38 14 RSGU Ø6 542615 15 vis CHC  M6x1.00­16 07000­060­016 16 oil pressure sensor 98 02 15 27 80 1

ENGINECOOLER OIL  (2)



43

MO-101-10-00technology FIARALLY 2­KIT
13

2
3 4 5

6 8
7

9 10

111

12

16151417

12
1

181920

21 22

NOT INCLUDED in FIA R4 KIT: SEE FIA TECHNICAL LIST Nº43 N° Description Part number Qty1 intake inlet manifoild gasket 0348S7 12 CHC Bolt M8x25mm HK01308025 23 M6 Simonds 6462­0 24 O­ring 50x2.5 OR50­2.5VIT 15 CHC Bolt M6x45mm HK01306045 46 Pipe Pop­Off ­­ Complete 95900006 B 17 Silent Bloc h8mm M6 A­ZY6­20­8 28 Pop­Off Pipe Bracket 95900008 19 Clamp Ø 60 641456 210 Straight hoses Ø51e4 DP4051 111 P22 Pipe assembly 95900011 112 vis Torx B M6x10 BIBLI­BI­3502 313 Throttle Body 44mm with connector 95120003 114 Pop­Off pipe spacer 95900012 115 Pop­Off pipe fixation axle 95900013 116 Beta pin G090002 117 Grommet Ø13 05616662 118 plastic plug 17x25mm Lg33mm 1355 04 119 intake cap ­ 120 clamp d22x8 641391 121 vis CHC M6x1.00­20 07000­060­020 122 manifoild air pressure sensor 98 064 324 80 1

ENGINE AIR INLET



44

MO-101-11-00technology FIARALLY 2­KIT

1

34
2

5

Cs = 20 N.m + 243

N° Description Part number Qty1 Alternator FIAR4­VTE­0012 12 Tensioner Pulley 1611425480 13 Bolt (M8x125) L = 114 5703 A6 34 Onduflex M8 113200D08 15 Pin 9,2 x 11,027 ­ 14 2104 10 1
ALTERNATOR



45

DI-101-00-00technology FIARALLY 2­KIT
1

27

4

5

3

8 9

10

11

12

27
6

27
6

27
5 13

Cs = 25 N.m + 243
Cs = 25 N.m + 243 Cs = 25 N.m + 243

Cs = 25 N.m + 243
Cs = 15 N.m + 243

N° Description Part number Qty1 assy steering rack FIAR4­DI­0001 12 rondelle SCHNORR D8 36397­080­001 43 vis CHC M8x1.25­16 machined head FIAR4­DI­0156 14 steering valve fittings clamp plate FIAR4­DI­0135 15 steering rack boot SPM ORE0234 FIAR4­DI­0170 26 steering rack dowel  FIAR4­DI­0167 27 vis CHC M8x1.25­45 corps lisse 16 BIBLI­BI­1857 48 joint torique 8.5x1.5 BIBLI­BI­3519 19 assy comp steering rack hp hose FIAR4­DI­0013 110 joint torique 9.5x1.6 BIBLI­BI­3518 111 assy comp steering rack lp hose FIAR4­DI­0014 112 assy steering pump hp hose  FIAR4­DI­0024 113 rondelle SCHNORR D8 36397­080­001 1

POWER STEERING RACK



46

EL-101-00-00technology FIARALLY 2­KIT
1

2 3

N° Description Part number Qty1 lambda sensor  0 258 017 025 12 exhaust temperature sensor 95890005 13 threaded fittings 875 ­ 474 1
EXHAUST SENSORS



47

EL-101-01-00technology FIARALLY 2­KIT
23

4
1 56

7

N° Description Part number Qty1 intake manifold pressure  98 06 43 24 80  12 fuel pressure sensor high pressure 95 12 0 006 13 fuel injector 98 02 54 16 80 44 high pressure fuel pump 95 12 0 008 15 waste gate valve 1922 V8 16 vvt actuator intake valve 95 12 0 009 17 engine rpm sensor 95 12 0 004 1

ENGINE SENSORS



48

EL-101-02-00technology FIARALLY 2­KIT

1

2

5 4
3

8
7

6

N° Description Part number Qty1 oil temperature sensor 0 281 002 170 12 oil pressure sensor 98 02 15 27 80 13 water temperature sensor 0 281 002 170  14 VVT actuator exhaust valve 95 12 0 009 15 throttle position sensor ­ throttle body 95 12 0 003 16 camshaft position sensor 95 12 0 005 27 turbo speed sensor 95 12 0 007 18 coil 5970 91 4

ENGINE SENSORS (2)



49

EL-101-03-00technology FIARALLY 2­KIT
2

4

5

6
3

1

N° Description Part number Qty1 gearbox barrel sensor F0089059 12 gearcut sensor F90464362 13 reverse gear locking solenoid F90534161 14 gearbox oil temperature FIAR4­EL­0024 15 differential oil temperature FIAR4­EL­0024 16 vehicule speed sensor LMP2B­EL­0011 1

GEARBOX AND DIFFERENTIAL SENSORS



50

EL-101-04-00technology FIARALLY 2­KIT

1

4

5

32

N° Description Part number Qty1 pressure ­ temperature before throttle 98 06 43 25 80 12 throttle pedal position sensor BIBLI­BI­3542 13 ambiant air pressure sensor PRT0304 14 brake fluid pressure  ask ORECA 25 water pressure sensor  98 02 15 27 80 16 Engine Control Unit SRG 340 without logger 95 12 0 012 17 engine wiring loom 95 12 0 001 18 gearbox wiring loom  95 12 0 011 19 ecu interface wiring loom  95 12 0 002 1

OTHER   WIRING AND SENSORSLOOM



technology
Tel :   +34 981 784 955Gsm : +34 666 578 335E­mail : info@r­technology.es

E­mail : info@rallycar.es

Website : www.r­technolgy.es

Website : www.rallycar.es


	Página 1
	Página 2
	Página 3
	Página 4
	Página 5
	Página 6
	Página 7
	Página 8
	Página 9
	Página 10
	Página 11
	Página 12
	Página 13
	Página 14
	Página 15
	Página 16
	Página 17
	Página 18
	Página 19
	Página 20
	Página 21
	Página 22
	Página 23
	Página 24
	Página 25
	Página 26
	Página 27
	Página 28
	Página 29
	Página 30
	Página 31
	Página 32
	Página 33
	Página 34
	Página 35
	Página 36
	Página 37
	Página 38
	Página 39
	Página 40
	Página 41
	Página 42
	Página 43
	Página 44
	Página 45
	Página 46
	Página 47
	Página 48
	Página 49
	Página 50
	Página 51
	Página 52
	Página 53
	Página 54
	Página 55

